ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum ]
Ref Lavel 32.00 c8m

Offset 15.44 dB Mode Auto Sweeg

1 G

Offset 15.44 dB Mode Auto Sweeg

Spectrum

Ref Lavel 3200 cém
SGL Count 300,300

L L

Cate: 25.APR 2024 23:57:37

SGL Count 300,300
[®1 fughur [®1 fugPr
etk ¥ TETE S ane T
Line _FPURIOUS_| INE_ABS PURTOUS_| INE_ABS
20 cBm
10 o 10 o
0 cim T T O dirn; T T
oy | o .
e o ke i s e i -
- [INE_ABS_ T J 1 20 ey T ] 1
1
. \ { ]
—— Ll
dam 50 dam
40 dBm
Btort 2.535 GHz 5005 pts Btart 2,685 GHz
Spurious Emissions Spurious Emissions
Rongo low |  Rangeup | RBW | Fraquency |__Powerabs | sumit | Rongalow | Rangeup | RBW | Fraquency | Powar Abs
2.535 GHz 2.540 Ghz 2.53956 GHz 4,52 dBm ~9.62 db 2.585 GHz 2.620 Ghz 2.60B76 GHz ~4.70 dBm
2.565 2.56346 GHz 30,25 dbm 2.621 Ghz 2.62046 GHz -27.70 dBm
2.568 2 56829 GHz -25.43 dBm 2.625 Ghz 2 42107 GHz
2.570 Ghz a0 Mz 2.56594 GHz -20.13 dBm . 2.650 Ghz 262721 GHz
2.608 GHz 100.000 kHz 2.56184 GHz =4.43 dBm =34.49 db 2,688 Ghr 2.65038 GHz =34.13 dBm

L L

Cate: 25.APR 2024 23.59.10

DC_66A_n38A / 30KHz / 40MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ] =

Ref Lavel 32.00 cBm  Offset 15.44 dB Mode Auto Sweep
SGL Count 200,200

Spectrum ] =

Offset 15.44 dB Mode Auto Sweeg

Ref Lavel 3200 cém
SGL Count 200,200

L L

Cate: 25.APR 2024 23:59.47

(@1 AugPwr [®1 fugPr
Ttk f LR T o T
Line _FPURIOUS_| INE_ABS Line _ FPURTOUS_| INE_ABS
20 cBm 20 dBm:
10 o 10 o
o ciim . l . o diim: . .
10 l 10
5_[INE_ABS_ T I || T 1 { | I |
A1 [ A~ "
i
. o J_] A
Btort 2.525 GHz 5005 pts Stop 7,615 GHz Btart 2.675 GHz 5005 pts Stop 2.665 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Rangeup | RBW | Fraquency | Powerabs | Rangelow |  Rangeup | Fraquency | __Powarabs | auimit |
2.525 GHz 30 G 2.52696 GHz -35.45 dbm 2.575 GHz 2.620 Ghz 2 61899 GHz 16,83 db
229 GHz 16 dém 2.621 Ghz 2.62002 GHz a7 de
a0 Mz 2 56893 GHz .01 dém 2.625 Ghz 242109 GHz 2145 d
2.570 Ghz 100.000 kHz 2.56599 GHz LE5 dBm 2.660 Ghz 2.65684 GHz .52 dbm -21.92 dit
2.618 GHz 100.000 kHz 2.57101 GHz 14.09 dBm 2.668 Ghr 2.66308 GHz =34.39 dBm =5.39 db

L L

Cate: 26.APR 2024 00:01:29

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

L L

Cate: 26.APR 2024 00:00:14

Spectrum ]
Ref Lavel 32.00 cBm  Offset 15,44 dB Mode Auto Sweeg Ref Level 32.00 cém Offset 15.44 dB Mode Auto Sweeg
S5L Count 300,300 SGL Count 300,300
(@1 AugPwr (@1 fugPwr
etk ¥ TETE S ane T
Line _FPURIOUS_| INE_ABS PURTOUS_| INE_ABS
20 cBm
10 o 10 o
0 cim T T O dirn; T T
10 £ Rt - ha ks i ] 10 et ARl L ! .
i — | f —
_[INE_ABS_ | | | T L
'l e — —
-40 o8 ( T
L ~J
-0 dam
Btort 2.525 GHz 5005 pts Stop 7,615 GHz Btart 2.675 GHz Stop 2.665 GHz
Spurious Emissions Spurious Emissions
Range up | | F | | Rongalow | Rangeup | | Auimit |
5 2 528686 GHz B 2.575 GHz 2.620 Ghz
2.565 2.56240 GHz 2.621 Ghz
2.568 2 56896 GHz 2.625 Ghz 2 82447 GHz
2.570 Ghz a0 Mz 2.56599 GHz ¥ 2.660 Ghz 2.62600 GHz
2.618 GHz 100.000 kHz 2.60315 GHz =3E£.31 dB 2.668 Ghr 2.66107 GHz =34.33 dBm

L L

Cate: 26.APR 2024 00:01:52

FCC RF Test Report

18/ 24

LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-

QPSK / Edge_1RB_Right

1

Spectrum

Spectrum

1

Ref Lavel 32.00 cBm

Offset 15.44 dB

Mode Auto Swesn

Ref Level 32.00 cém Offset 15.44 dB

SGL Count 200,200

Mode Auto Swesn

SGL Count 2004200
(@1 vgPuer (@1 augPwr
ik T LIRS ane T
Line _§PURIOUS_LINE_ABS _FRURTOUS_LINE_ABS
20 dBm
w0 - 109
0 dien . n . 0 cm . .
-10 d l -10 o
JE_LTNE_2BS_ T .II T 1 [ | |
T =
40 g8 1 U
& L, ]-L_._.....‘ A, 4
40 dBm <60 dBm
Btart 2.575 GHz 5005 I'I_tﬁ RknE 2.615 GHz Rtart 2.575 GHz 5005 I'I_tﬁ RknE 2.665 GHz
Spurious Emissions Spurious Emissions
Rongo Low | Rangeup | RBW | Froquency | Powerabs | Range up | RBW | 1
'S GHz 2.530 GHz 0 252765 GHz 42 dim 2.620 GHz 100.000 kHz
2.565 GHz 21 dém 2.8 GHZ 100.000 kHz
2.5658 GHz -30.85 dém 2.425 GhHz 242110 GHz
2.570 GHz 100.000 kHz ~29.40 dém 2,625 GHz 2.660 Ghz 2.65698 Gz
2 618 Gz 100.000 kHz 2 57115 GHz 12,86 dBm 2,660 GHz 2 B6S Ghz 2 66191 GHz

Cate: 26.APR 2024 00:0217

Cate: 26.APR 2024 00:00:35

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

1

Spectrum

1

Spectrum

Ref Lavel 32.00 c8m
SGL Count 300,300

Offset 15.44 dB

Mode Auto Swesn

Ref Level 32.00 cém Offset 15.44 dB

SGL Count 300,300

Mode Auto Swesn

(@1 AugPwr (@1 fugPwr
Ttk T PRI T 2ae T
Line _FPURIOUS_LINE_ABS " Line _FPURTOUS_LINE_ABS
20 cBm 20 dBm:
10 o 10 o
0 cim T T O dirn; T T
A0 d e Alarpeot e “""| -10 derf prtyemind
0E_[TNE_2B%_ | ] | T L
— ] \ | e N——
feT— =
-0 dam -£0 dam
Btart 2,525 GHz 5005 pis Stop 2615 GHz Btart 2.575 GHz Stop 2 665 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Rangeup | RBW | Fraquency | Powerabs | I Rangelow |  Rangeup | RBW | Fraquency | Powerabs |
2.530 GHz 2 52762 GHz 4,84 dBm 2.575 GHz 2 620 GHz 263670 GHzZ -5.48 dBm
2.565 GHz 256177 GHz dem 2,620 GHz 2621 GHz 2.62028 GHz -29.13 dém
2.568 GHz 2 58EAS GHz -30.54 dBm 2.821 GHz 2 A25 GHz 2 62135 GHz -30.28 dBm
2.570 Gz 1.000 MHz 256690 GHz -24.36 dbm X 2,625 GHz 2,660 GHz 262607 GHz -30.56 dbm
2.618 GHz 100.000 kHz 2.86551 GHz =£.80 dBm =3£.80 dBb 2,660 GHz 2.668 Ghr 2.66012 GHz =34.24 dBm

Cate: 26.APR 2024 00:0239

Cate: 26.APR 2024 00:01:02

6. Conducted Spurious Emission
6.1. Test Plots

DC_66A_n38A / 30KHz / 10MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left LCH/ DFT-QPSK /Edge 1RB_Left
Spectrum ] = Spectrum ]
Ret Lavel 30.00 28m  Offset 15,45 dB Mode Auta Sweep Ref Lavel 30.00 dm  Offsat 15,46 dB Mode Auta Sweep
SGL Count 30,30 SGL Count 30430
(@1 svgPuer ~ (@1 augPwr _
Limit ghe Limit dheck
20 sbipe—jouEIOUE | iue sp 20 abipe—koueious § e an.
10 dBém 10 dBm
=10 dBm
LINE_ABS =y ppp——— Iy i, 5 _LINE_4BS == ~ e
-50 "
=50 dam =00 dBm
Start 9.0 kHz 65007 pts Stop 26.2 GHz Start 9.0 kHz 65007 pts Stop 76.2 GHz
Spurious Emissions. Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit | Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit |
9,000 kHz 150,000 kHz 1.000 kHz 11189750 kHz | 66,22 dbm 9,000 kHz 150,000 khz 1.000 kHz 3.07043 kHz | 65,13 dbm
150,000 kHz 10.000 kHz 164.91009 kHz -58,27 dBm 150,000 kHz 30.000 MKz 10.000 kiz 164.91009 kHz -60,35 dbm
00 MHz 100.000 kHz %4 dBm 000 MHz 1.000 GHz 100.000 kHz 8554905 MHz
0 GHz -46.37 dBm 0 GHz 2.550 GHz 246716 GHz
2.550 GHz 18.50 deém 2.550 GHz 2.640 GhHz 2.57117 GHz
2,640 GHz 12.750 GHz 6.T0627 GHz ~41.63 dém 2,640 GHz 12.750 GHz 662472 GHz 3
12,750 GHz 26,200 Ghz 16.24397 GHz 40,62 dBm 12,750 GHz 26,200 Gz 16.15779 GHz -40.65 dBm
Cate: 26.APR 2024 00:03.07 Cate: 26.APR 2024 0003.29

FCCRF Tes

t Report

19/ 24

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ref Lavel 30.00 cBm  Offset 15.46 dB Mode Auta Sweep Ref Lavel 30.00 dm  Offsat 15,46 dB Mode Auta Sweep
SGL Count 30,30 SGL Count 30,3
(@1 AvgPwr . . . .
Limit gheck PARS he PARS
20 abpe_jouBious | e an pabs cuptous | ive sns pabs
10 dBém
=10 dBm
<20 dBm
-10 gBm - . 1 !
s_LINE_a8s ] A — =] A .
-0 -50
e et e
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit | Range Low | Rangeup | RBW | Fraquency | Povesrabs |
9,000 kHz 150,000 kHz 3.07043 kHz | 3,51 dbm 18,91 db 9,000 kHz 150.000 khz 1.000 kHz 10.76074 kHz | 64,22 dim
150,000 kHz 30.000 MKz 164.91009 kHz -58,47 dBm -24,47 dB 150,000 kHz 30.000 MKz 10.000 kiz 164.91009 kHz -56,89 dBm -23.88 dB
30,000 MHZ 1.000 GHz 864 82018 MHZ -31.02 d@ 30,000 MHZ 1.000 GHz 100.000 kHz 925 5913 MHz -56.10 dim -31.10 di
2.58 GHz -£1.80 d& 2 0 GHz 2 13 GHz
2.640 GHz -32.32 d8 2.640 GhHz 2550864 GHz
40 GH: 12.750 GHz 6.60393 GHz 61 di 2,640 GHz 12.750 GHz 6.BEE5Y Gz - dim
12,750 GHz 26.200 GHz 16 31E25 GHz .50 di. 12,750 GHz 26.200 Gz 1627539 GHz -40.76 dBm

Cate: 26.APR 2024 00:03.51

Cate: 26.APR 2024 00:04:13

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH/ DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ] =
Ref Lavel 30.00 cBm  Offset 15.46 dB Mode Auta Sweep Ref Lavel 30.00 dm  Offsat 15,46 dB Mode Auta Sweep
SGL Count 30,30 SGL Count 30,3
(@1 svgPuer ~ (@1 augPwr _
Lirmit qheck Lirmit qhec
20 abpe_kouBious | e an yipe_koumiois §ue s
10 dBém 10 dBm
=10 dBm =10 dBm
<20 dBm <20 dBm
-10 gBm - - -30 dBm - -
=_LINE ans L agll e, 5, = M i, o~
50
0 dBm dEm
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emissions, Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency | Povesr Abs | Abimit | Rongs Love | Rengeup | ROV | Fraquency | Powerabs | Aimit |
9,000 kHz 150,000 kHz 1.000 kHz 3.49301 kHz | 65,80 dBm 20,60 db 9,000 kHz 150.000 khz 1.000 kHz 3.07043 kHz | 15,78 db
150,000 kHz 30.000 Mhz 10.000 kHz 164.91009 kHz -24,72 dB 150,000 kHz 30.000 MKz 10.000 kiz 194.73027 kHz -25.96 dB
30,000 MHZ 1.000 GHz 100.000 kHz 11 6T MHz -31.13 d@ 30,000 MHZ 1.000 GHz 100.000 kHz T72.76224 MHz
2 GHz 00 MHz 2.3B974 GHz 0 GHz 2 0 GHz 0 MHz 2.48834 GHz
2.640 GHz a0 MHz 2.550 GHz 2.640 GhHz 0 MH2z 2 73 GHz
12.750 GHz 2,640 GHz 12.750 GHz 6.79794 GHz
12,750 GHz 26.200 GHz 12,750 GHz 26.200 Gz 1622380 GHz -40.84 dBm

Cate: 26.APR 2024 00:04:35

Cate: 26.APR 2024 00:04:57

DC_66A_n38A / 30KHz / 15MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

LCH/ DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ref Lavel 30.00 28m  Offset 15,44 dB Mode Auto Swees Ref Lavel 30.00 cBm  Offsat 15,44 dB Mode Auto Swees
SGL Count 30,30 SGL Count 30,3
(@1 svgPuer (@1 augPwr
Limit gheck PARS Limit @he PARS
20 abpe_kouBious | e an pabs yipe_koumiois §iue s pabs
10 dBém 10 dBm
=10 dBm
<20 dBm
-10 gBm - - - -
5 LINE_ABS g, M o, ey, / et
-0
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emission Spurious Emissions
Rongelow | Rangeup | Froquency | Povesr Abs | ALimit | Rongs Love | Rengeup | BB | Froquency | Powerabs | Alimit |
9,000 kHz 150,000 kHz 11.74675 kHz | 5,61 dbm 20,61 db 9,000 kHz 150.000 khz 1.000 kHz 3.07043 kHz | 65,35 dim 20,35 db
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Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emission Spurious Emissions

Range Low | Rangeup | Fraquency Powersbs | atimit | Range Low | Rangeup | RBW | Fraquency | Povesrabs | atimit |
9,000 kHz 150,000 kHz 14.56334 kHz £5,33 dim 20,33 db 9,000 kHz 150.000 khz 3.77473 kHz £4,53 dbm 15,58 db
150,000 krz 30.000 Mhz 164.91009 kHz -60,33 dBm -25.33 dB 150,000 kHz 30.000 MKz 164.91009 kHz 60,04 dBm
30,000 MHZ 1.000 GHz 999.51548 MHz 00 dim -31.00 d@ 30,000 MHZ 1.000 GHz 09, = 2 dBm
00 GHz 2.58 GHz -4, 44 dBm -21.44 di 200 GHz 2 0 GHz
550 GHz 2.640 GHz 14.83 dém -35.17 d& 50 GHz 2.640 GhHz
40 GHz 12.750 GHz 684815 GHz ~41.63 dém .63 di 2,640 GHz 12.750 GHz 675817 GMz
12,750 GHz 26.200 GHz 1622828 GHz -40.83 dBm 83 di 12,750 GHz 26.200 Gz 15 86111 GHz

Cate: 26.APR 2024 00:10:25

Cate: 26.APR 2024 0010:47
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ref Lavel 30.00 28m  Offset 15,44 dB Mode Auto Swees Ref Lavel 30.00 cBm  Offsat 15,44 dB Mode Auto Swees
SGL Count 30,30 SGL Count 30,3
(@1 svgPuer (@1 augPwr
Limit gheck PARS Limit @he PARS
20 abpe_kouBious | e an pabs yipe_koumiois §ue s pabs
10 dBém 10 dBm
=10 dBm
<20 dBm
-10 gBm - . 1 !
5 LINE aBs T afies - Pt £
-0 -50
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emission Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency Pawvesr Abs | Abimit | Rongs Love | Rengeup | ROV | Fragquency | Povesr Abs | Alimit |
9,000 kHz 150,000 kHz 1.000 kHz 3.07041 kHz 64,56 dim 15,66 db 9,000 kHz 150.000 khz 1.000 kHz 11,6503 kHz 65,74 dim 20,74 db
150,000 krz 30.000 Mhz 10.000 kHz 164.91009 kHz -60,73 dBm -25.73 dB 150,000 kHz 30.000 MKz 10.000 kiz 164.91009 kHz -58,53 dbm -23.83 db
30,000 MHZ 1.000 GHz 0 948, 15684 MHz 3 dim -31.03 di 30,000 MHZ 1.000 GHz 03 = & dBm - 98 dib
00 GHz 2.58 GHz 2.50122 Gl -46. 79 dBm -21.79 d& 2 0 GHz
550 GHz 2.640 GHz 2.58115 GHz 15.18 dém -34.82 d& 2.640 GhHz
40 GHz 12.750 GHz 6. 6B806 GHZ ~41.73 dbm 73 dB 2,640 GHz 12.750 GHz 679892 GHz
12,750 GHz 26.200 GHz 16.16731 GHz -40.81 dBm A1 de 12,750 GHz 26.200 Gz 1620766 GHz

L i

Cate: 26.APR 2024 00:11:08

Cate: 26.APR 2024 00:11:31

HCH / DFT-Pi2BPSK / Edge_1RB_Left HCH/ DFT-QPSK /Edge_1RB_Left

Spectrum ] Spectrum ] =
Ref Lavel 30.00 28m  Offset 15,44 dB Mode Auto Swees Ref Lavel 30.00 cBm  Offsat 15,44 dB Mode Auto Swees
L Count 30/30 iGL Count 30,3
(@1 svgPuer _ _
Limit gheck hecl
20 sbipe—jouEIOUE | e sp CuRIOUe |INE an:
10 dBém
=10 dBm =10 dBm
<20 dBm <20 dBm
-30 dBm: . . -30 g8 . .
S_LINE_4BS = 2 — LINE 455 -l Py -
g
dEm =80 cBm
Start 9.0 kHz 65007 pts Stop 26.2 GHz Start 9.0 kHz 65007 pts Stop 76.2 GHz
Spurious Emissions. Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency Pawvesr Abs | [| Rangs Low | Rangeup | REW | Fraguency | Povesr Abs | Aimit |
9,000 kHz 150,000 kHz 1.000 kHz 10.61589 kHz 64,33 dbm 9,000 kHz 150,000 khz 1.000 kHz 3.63387 kHz 64,12 dbm 15.12 db
150,000 krz 30.000 Mhz 10.000 kHz 164.91009 kHz -60.16 dBm 150,000 krz 30.000 MKz 10.000 kHz 224.55045 kHz -60,52 dBm -25.92 db
30,000 MHZ 1.000 GHz 100.000 kHz 691. 36364 MHZ £.17 dim 30,000 MHZ 1.000 GHz 100.000 kHz 752.41259 MHz -56.11 dim -31.11 d@
2 GHz 00 MHz 2 F4 Gl -46.78 dBm 0 GHz 2 0 GHz 0 MHz 254458 GHz -46. 79 dBm -21.79 d&
2.640 GHz a0 MHz 2.58113 GHz 2.550 GHz 2.640 GhHz 0 MHz 2.58140 GHz 18.93 dém a7 dé
12.750 GHz 686571 GH: =41 2,640 GHz 12.750 GHz 6.55564 GHz ~41.74 diém ~16.74 di
12,750 GHz 26,200 Ghz 16 20138 GHz - 12,750 GHz 26,200 Gz 1621169 GHz -40.53 dBm -15.68 db

Cate: 26.APR 2024 00:11:54 Cate: 26.APR 2024 01215

DC_66A_n38A / 30KHz / 40MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left LCH/ DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ref Lavel 30.00 28m  Offset 15,44 dB Mode Auto Swees Ref Lavel 30.00 cBm  Offsat 15,44 dB Mode Auto Swees
SGL Count 30,30 SGL Count 30,3
(@1 svgPuer (@1 augPwr
Limit gheck PARS Limit @he PARS
20 abipe_fouBious | e an pabs yipe_kouminis §ue s pabs
10 dBém 10 dBm
=10 dBm
<20 dBm
-10 gBm - . 1 !
LINE_2BS | M ey Py - ENE
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | RBW | Fraquency Powerdbs | atimit | Rongelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
9,000 kHz 150,000 kHz 1.000 kHz 3.07041 kHz 65,52 dim 20,52 db 9,000 kHz 150.000 khz 111.89760 kHz 5,71 dbm 20,71 db
150,000 krz 30.000 Mhz 10.000 kHz 164.91009 kHz 60,17 dBm -25.17 dB 150,000 kHz 30.000 MKz 164.91009 kHz -55,34 dbm
30,000 MHZ 1.000 GHz 0 1811688 MHZ 15 dBm -31.15 d@ 30,000 MHZ 1.000 GHz 97916583 MHz = & dBm
00 GHz 2.58 GHz 2 4 0l -46.59 dBm -21.69 dB 2 0 GHz
550 GHz 2.640 GHz 2.57126 GHz 18.43 dém -33.37 d8& 2.640 GhHz
40 GHz 12.750 GHz 687578 GH: -4 7 dim 7 de 2,640 GHz 12.750 GHz 6.75322 GHz
12,750 GHz 26.200 GHz 16.15645 GHz -40.81 dBm A1 de 12,750 GHz 26.200 Gz 16 20362 GHz

L i

Cate: 26.APR 2024 0001251

Cate: 26.APR 2024 0011313
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Ref Lavel 30.00 cBm  Offset 15.44 dB Mode Auto Sweeg
SGL Count 30430

S )

Ref Level 30.00 cém Offset 15.44 dB Mode Auto Sweeg
SGL Count 30430

&1 2ugrwr &1 sugrwr
Lirmit §heck PARS Lirmit §heck PARS
20 abie—joupious §ine sne 4 20 dbipe—joueious §iue an 4
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10 dBm
LINE_&45 = e o=, LINE 455 - A e,
Start 9.0 kHz 65007 pis Stop 26.2 GHz Start 9.0 kHz 65007 pis Stop 76.2 GHz
Spurious Emissions. Spurious Emissions
Rongelow | Rangeup | BB | Froquency | Povesr Abs | ALimit | Rongs Love | Rengeup | BB | Froquency | Powerabs | Alimit |
9,000 kHz 150,000 kHz 1.000 kHz 10.18730 kHz 64,25 dim 15 9,000 kHz 150,000 khz 1.000 kHz 20,49 db
30.000 Mhz 0 - dBm 150,000 kHz 30.000 MKz 10.000 kHz -25,29 db
1.000 GHz 0 dBm 30,000 MHZ 1.000 GHz 100.000 kHz -30.96 di
2.5 dim GHz 2. iz 1 0 MHz -£1.70 d&
dim GHz GHz -34.32 d&
MMz 6.3 4 GHz =41 dim GHz 12. GHz -16.36 d&
12,760 GHz 1.000 Muz 16.26777 GHz -40.53 dbm 12,760 GHz 26,200 Gz 2 -15.81 db
Jjl J T e )i ] T e

Cate: 26.APR 2024 00:13.35

Cate: 26.APR 2024 0011357

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH/ DFT-QPSK / Edge_1RB_Left

e ) )

Ref Lavel 30.00 cBm  Offset 15.44 dB Mode Auto Sweeg

SGL Count 30430

Ref Level 30.00 cém Offset 15.44 dB Mode Auto Sweeg
SGL Count 30430

EE -

[®1 2ugrwr ) [®1 avgrwr N
:E-J ;Or'\
SPURIBUS, LINE a8 e S —— i £ g PR P . —
‘Bl_nr'_t 9.0 kH.I _ 65007 |its SIGE 26.2 GHz ‘Bl_m't 9.0 kH.I _ 65007 |its SIGE 26.2 GHz
Sp“:::-::ll.l::«mum Ronge Up | ROV | 3 | Povesr Abs | Abimit | Sp“:::-::ll.l::«WIlu Range Lip | RBW | Fraquency | Povesrabs | Alimit |
9.000 kHz 150,000 khz 1.000 kHz 11.04245 kMz 64,81 dim 19.81 d@ 9.000 kHz 150,000 kkz 1.000 kHz 3.07043 kHz 64,72 dBm 19.72 dB
55500 : 30,000 ket | 912021 E Y T LT T I T 7 Y T
r 46,59 dBm EGT ) 1,000 Mz 2 : EIRir )
15.40 dBm -34.40 da H2 2 -34.58 db
- ~41.80 dBm =16.60 dB 640 GHz 6.708: GHz =16.56 dB
12,780 GHz 16 2. dBm =15.83 dBb 12,780 GHz 1620545 GHz =15.94 db
by ) T e 3l
Cate: 26.APR 2024 00:14:20 Cate: 26.APR 2024 001442
7. Frequency Stability
7.1. Test Results
7.1.1. Frequency Error Vs Voltage
. . . Deviation Result .
SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Verdict
(Hz) (ppm)
30KHz 40MHz MCH Quter_Full DFT-QPSK NT LV -10.10 -0.003892 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK NT NV -0.90 -0.000347 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK NT HV -9.50 -0.003661 Pass
7.1.2. Frequency Error Vs Temperature
Deviation R It
SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage evialion esu Verdict
(Hz) (ppm)
30KHz 40MHz MCH OQuter_Full DFT-QPSK -30C NV -1.70 -0.000655 Pass
30KHz 40MHz MCH OQuter_Full DFT-QPSK -20°C NV -16.30 -0.006281 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK -10°c NV -23.50 -0.009056 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 0 NV 6.30 0.002428 Pass
30KHz 40MHz MCH OQuter_Full DFT-QPSK 10°c NV -7.00 -0.002697 Pass
30KHz 40MHz MCH OQuter_Full DFT-QPSK 20°c NV -5.10 -0.001965 Pass
30KHz 40MHz MCH OQuter_Full DFT-QPSK 30 NV -9.40 -0.003622 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 40c NV -2.30 -0.000886 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 50 NV -4.20 -0.001618 Pass

The End
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